

CERTIFICATE OF ANALYSIS AND TESTS

For SYNERGY PROTOTYPE STAMPING DATE Thursday, March 11, 2021
22778 MACOMB INDUSTRIAL DR YOUR ORDER NUMBER P-2812-022221
CLINTON TWP, MI 48036 OUR ORDER NUMBER 140901

DESCRIPTION OF MATERIALS AND SPECIFICATIONS

INV TAG#	SHIP TAG#
1. 83640A	83514 .047 X 48 X 120 CR 1008/1010 DQ 15 SHEETS
2.	
3.	
4.	
5.	

CHEMICAL ANALYSIS

Heat NO.	C	MN	P	S	SI	Al	CB	NB	V
1. 0173H5	0.04	0.26	0.007	0.006	0.026	0.041	0	0	0
2.									
3.									
4.									
5.									

Heat NO.	Yield	Tensile	Elong	RB
1. 0173H5	0	0	0.00%	33
2.				
3.				
4.				
5.				

GRIFFON STEEL CORPORATION
1561 E. Highwood Drive
Pontiac, MI 48340

We hereby certify that the foregoing data is a true copy of the data furnished us by our supplier or resulting from tests performed in a recognized laboratory.

By: J. Ceat

AUTHORIZED AGENT